. . .
Detailed List of ATV-3150CXC ATV Parts Explosion
No. | Item Code | Name [ Specification | Quantity | unit | Note
Directional column assembly Part 1
: With brake handle (Note: Common
1 ZDL-AA004 Oiler 1 set with Big Bull)
2 |ZDL-ADO16 Hand sets 1 Correct
3 LSL-AQ022 Throttle Cable L=900mm; A+B=94mm 1 root
4 |LSL-EBOO3 Front brake line L=1155mm; A+B=100mm 2 root  |Universal with Big Bull
5 |su-Gcooe Decorative cloth 1 sheet |Universal with Big Bull
6 |su-GBoo8 Cotton wool cover 1 root Universal with Big Bull
7 |Cl-DAO17 handle 1 Pieces
Aluminum (Note: Common with Big
8 |JzB-CB002 Handle block 2 Piece
Bull)
8-1 |JL-FL-DO12 Flange bolt M8*60 6 One
8-2  |JL-FM-008 Flange face locknut M8 4 One
Alumi Note: C ith Bi
9 |ize-cooo2 Handle block 1 Piece [ L:Ir)"'"“m( ote:ommon with Elg
u
10 |CJJ-KAD25 Directional column 1 Pieces
10-1 |JL-PD-E002 Flat pad D10*®20*1.5 1 One
10-2 |JL-FS-005 Locknut M10*1.5 1 One
10-3 |JL-KK-002 Cotter pin D2*30 1 One
11 |CJ-TAO21 Gear indicator holder 1 Pieces
12 |DQL-GG003 Gear indicator 1 Pieces
12-1 |DD-SP-B002 Cross recessed pan head bolt M5*14 2 One
12-2 |DD-FS-002 Locknut M5 2 One
13 |DQL-FC003 Multifunction switch 1 Pieces
14  |SIL-CMO004 Line buckle 1 Pieces |Universal with Big Bull
15 |SIL-CM002 Directional column block 2 Piece
15-1 |L-FM-002 Flange face self-locking nut M8 2 One
16 |GTL-AWO065 Directional cylinder block spacer 2 One

3
'
4
!
5
T 1$0
3

10-1«—-i::.) o ]:—-10-3

o]

15-1=—0 O/

e

:
10-2

T
0
O

17 |DQL-GB025 Headlight (right) 1 Pieces
17-1 |JL-DB-C004 Hexagon socket head bolt M6*20 25 One
17-2 |SU-FBOO1 Rubber mat D6*D20*3 37 One
17-3 |JL-FM-009 Flange face locknut M6 33 One
17-4 |JL-PD-C004 Flat pad D6*D18*1.5 3 One
17-5 |JL-ZG-A001 Self-tapping screws ST4*12 2 One
17-6 |JL-ZG-A004 Self-tapping screws ST4.8*%12 2 One
17-7 |JL-JP-002 Self-tapping clip ST4.8 2 One
17-8 |JL-ZG-B002 Self-tapping screws ST5*16 2 One
18 |DQL-GB024 Headlight (left) 1 Pieces
19 |SU-ALO19 Headlamp holder 1 Pieces
20 |SU-ALO14 Head shell 1 Pieces
21 |SU-ALO16 Front right fender 1 Pieces
22 |sU-ALO15 Front left fender 1 Pieces
23 len-Lacos ;:rrl;(;at)nght side board fixing bracket 1 sheet
24 |Cl-LAOOS Front left panel fixing bracket (left) 1 sheet
25 |SU-ALO13 Front right side board 1 Pieces
26 |SU-ALO12 Front left side board 1 Pieces
27 |SU-ALO10 Main plastic parts precursor 1 Pieces
27-1 |JL-DB-C003 Hexagon socket head bolt M6*16 4 One
27-2 |JL-JP-001 Clip nut M6 2 One
28 |DQL-FA0O1 Electric door lock 1 Pieces
29 |cu-xcoo8 Rear fender bracket (right) 1 sheet
30 |cu-xcoo7 Rear fender bracket (left) 1 sheet
31 |sU-DAO15 cushion 1 Pieces
32 |SU-ALO18 Rear right fender 1 Pieces
32-1 |JL-DB-C0O05 Hexagon socket head bolt M6*25 7 One
32-2 |IL-DB-C006 Hexagon socket head bolt M6*30 2 One
33  |sU-ALO17 Rear left fender 1 Pieces
34 |SU-ALO11 Main plastic body rear body 1 Pieces
34-1 |SU-FBO14 Rubber mat D6*D28*5 2 One
[
Engine Assembly Part 3
35 |SJL-ACo04 Tubing 1 D8.5*D4.5 1 root
36-1 |DD-KH-003 Steel buckle D8 6 One
36 |SJL-AC004 Tubing 2 D8.5*D4.5 1 root
37 |SJL-AC004 Tubing 3 D8.5*D4.5 1 root
38 |su-CLool Gasoline filter 1 Pieces
39 |sU-CQo02 Oil switch 1 Pieces
39-1 |JL-NL-C003 Hexagon socket head cap bolt M6*16 1 One
40  |SU-BA008 tank 1 Pieces
40-1 |JL-FL-CO04 Flange bolt M6*20 2 One
40-2 |JL-PD-C004 Flat pad D6*D18*1.5 4 One
40-3 |SU-FBOO1 Rubber mat D6*D20*3 2 One
41  |SU-BGGO3 Fuel tank cap 1 One Aluminum
42 |PQG-CQO07 Silencer pad 1 sheet Exhaust pipe self match
43 |PQG-BA012 silencer 1 Pieces |Exhaust pipe self match
44  |PQG-ATV66 exhaust pipe 1 Pieces |With anti-hot tablets
44-1 |JL-WL-D002 Hex bolts M8*20 2 One
44-2 |JL-GX-005 Cap nut M6*30 2 One Exhaust pipe 2
44-3 |JL-TD-002 Spring washer M6 2 One
44-4 |PQG-DQ002 Exhaust pipe gasket 1 sheet
45 |cu-mT011 Exhaust pipe holder 1 Pieces
45-1 |JL-FM-002 Flange face self-locking nut M8 1 One
46  |SJL-CZ003 Exhaust tube buffer sleeve D21*D8.2*35 1 One
47  |LSL-GB003 Carburetor spill spring D10*1*172 1 root
48  |SIL-AC003 Rubber tubing 5 (small) L=270 1 root
49 |cu-vA007 Engine hanging bracket 1 Pieces
49-1 |JL-FL-E013 Flange bolt M10*75 1 One
49-2 |JL-FL-E018 Flange bolt M10*110 1 One
49-3 |JL-FL-E032 Flange bolt M10*180 1 One
49-4 |JL-FM-003 Flange face self-locking nut M10 4 One
50 |GTL-AZ048 Engine Mounting Bracket D10*P32*D37*55 1 Pieces
51 leTLAzoae anine suspension bracket under shock D12* 026532470 1 Pieces
Jjacket !
52 |FDJ-AA011 engine 150CC engine (GY6 built-in reverse) 1 Pieces (\
52-1 |JL-FL-E044 Flange bolt M10*105 1 One - 4
53 Small sprocket 530# 1 Pieces |16 teeth; engine comes with
54 Small sprocket fixing plate 1 sheet [The engine comes with
54-1 |IL-FL-C003 Flange bolt M6*16 2 One |The engine comes with
55 JLPJ-POO3 Spark plug 1 Pieces |Universal with Big Bull
56 |FDJ-DA076 Air filter 1 Pieces |Rubber tube ®40*L160
56-1 |JL-FL-DO04 Flange bolt M8*20 2 One
56-2 |JL-PD-D002 Flat pad D8*H24*1.5 2 One
57 |FDJ-PD002 Carburetor PD24JL 1 Pieces |(Note: Common with Big Bull)
57-1 |FDJ-DB012 Air filter hoop D35-51 1 Pieces
58 |DQL-GY004 High voltage package 1 Pieces
58-1 |JL-FL-C004 Flange bolt M6*20 2 One
59 |DQL-TF003 Battery charger DC800mA12V 1 Pieces |Battery comes with
60 |DQL-TGO04 Battery After adding 12V 9AH liquid 1 Pieces
60-1 Cross recessed hexagon bolt M6*12 2 One Battery comes with
60-2 |DD-PT-003 Hexagon nut M6 2 One Battery comes with ol
61 |SJL-CC002 Battery straps 1 Pieces POWER YOURLIFE
62 |DQL-EA013 Main cable 1 Pieces o =2
63 |DQL-JD0O01 Relay 1 Pieces YTXSL'BS
64 |DQL-TCO05 Fuse cover 1 Pieces 3 ;
65 |DQL-TCO01 Fuses 1 Pieces
66 |paL-DH004 lighter (CDI)CB-125 1 Pieces
67 |DQL-WY002 Stabilizer 6-pole full-wave C100 1 Pieces
67-1 |JL-FL-CO03 Flange bolt M6*16 1 One
Front wheel assembly Part 5
68 |CDL-FC035 Front wheel 23*7 1 Correct
69 |CDL-EC027 Front hub 10 inches 1 Correct [Self-proportioned hub trim cover
70 |ZDL-DBO05 Front drum brake assembly (left) 1 set (Note: Common with Big Bull)
72-1 |JL-FL-E014 Flange bolt M10*80 8 One
72-2 |IL-FM-003 Flange face self-locking nut M10*1.25 12 One
72-3 |CJ)-CAT10 Rocker nylon sleeve D25*D10*20 16 One nylon
73  |ClI-CAS30 Upper rocker (right) 1 Pieces |bilateral symmetry
74 |CDL-IC009 Upper rocker adjustable ball head 2 Pieces |Screw position M16*75, common with
Ford models; self-adjusting nuts o) |
74-1 |JL-KC-004 Slotted nut M14*1.5 6 One
74-2 |iL-kk-005 Cotter pin 2.5*40 6 One 69= 80-3
75 |)zB-AA024 Front shock absorption 2 root Hole center distance 360mm
75-1 |JL-FL-E007 Flange bolt M10*45 4 One
76 |Cl-GAO38 Shofar (left) 1 Pieces |bilateral symmetry
76-1 Flat pad D15*D28*1.5 2 One
76-2 [IL-PD-HO01 Flat pad D15*D44*3 2 One
77 |Cl-GA037 Shofar (right) 1 Pieces |bilateral symmetry
78 |CII-CAX27 Lower rocker (left) 1 Pieces Left-right symmetry; ball head required 69
79 |Cl-CAX28 Lower rocker (right) 1 Pieces Left-right symmetry; ball head required
80 |CDL-IA033 Ball pull rod 2 root Rod length 285mm
80-1 |JL-TD-004 Spring washer M10 2 One
80-2 |JL-KC-001 Slotted nut M10 2 One
80-3 |JL-KK-002 Cotter pin D2*30 4 One
80-4 |JL-KC-003 Slotted nut M12 2 One
81 |CDL-FC036 rear wheel 22*10 1 Correct
82 |cDL-EC028 Rear hub 10 inches 1 Correct |Wheel hub trim cover
83 |c)-NBO14 Undercarriage (left) 1 Pieces
83-1 [IL-FL-D0O01 Flange bolt M8*12 4 One _-_' —=99-3
84 |CI-NBO15 Undercarriage (right) 1 Pieces ) —g9-4
85 |DD-QJ-A19 Jack D12*M8*90 2 One (Note: Common with Big Bull) |
85-1 Hexagon nut M8 2 One " @ =99-5
85-2 Locknut M8 2 One
86 |sU-zN007 Chain cover 1 Pieces
86-1 |/L-DB-C001 Hexagon socket head bolt M6*12 2 One
87 |cJI-NCO13 Chain cover holder 1 sheet (Note: Common with Big Bull)
88 [cl-BAO21 Rear fork 1 Pieces ' ¥ ¥ | -
88-1 |JL-FL-FO56 Flange bolt M12*300 1 One * | . | i
88-2 |IL-FM-005 Flange face self-locking nut M12*1.25 1 One ﬁ
88-3 |GcTL-AWO067 Rear fork sleeve D22*5*80 2 root i_
89 |cDL-CE017 Disc brake disc holder 1 Pieces |(Note: Common with Big Bull) C - =99
89-1 |IL-FL-D0OS Flange bolt M8*25 4 One - :
89-2 [JL-FM-002 Flange face self-locking nut M8 4 One | |
90 |zoL-croo3 Rear disc brake disc ©37*0190*3 1 sheet |IMtemal hole spacing ®56mm (Note: I S : \ 3
Common to Big Bull) ) y 4
91 |CDL-CEO16 Sprocket mount 1 Pieces |(Note: Common with Big Bull) b
91-1 |JL-FL-D0O04 Flange bolt M8*20 6 One I 3 X 4 4 E
91-2 |IL-TD-003 Spring washer M8 6 One W R
93 |zDL-BAO21 After the oil brake 1 set y 5 [ {
93-1 |iL-FL-DO04 Flange bolt M8*20 2 One = v [ ﬁl A\
93-2 |iL-FL-coos Flange bolt M6*20 2 One = ] ; bid _‘
94 Oil pot 1 One i ~ - = { ' 99-6
941 |ILFLC003 Flange bolt M6*16 1 One [ : 89-2=-00C00 r 4 i g G- S
95 |cDL-HDOO6 Chain 530# 1 root Section 72 0 [ } - 4 e s
96 |JZB-BAO18 Rear shock 1 Pieces [|Hole center distance 360mm 94 i’ = 5
96-1 |JL-FL-EO08 Flange bolt M10*50 2 One *
96-2 |IL-FM-003 Flange face self-locking nut M10*1.25 2 One “ ‘
97 |cDL-CG0O3 Rear axle bearing seat 1 Pieces |(Note: Common with Big Bull)
97-1 |JL-FL-FOO1 Flange bolt M12*25 2 One 94-1=— i
97-2 |IL-TD-005 Spring washer M12 4 One
97-3 |JL-TD-005 Spring washer M12 4 One
97-4 |JL-FL-FO02 Flange bolt M12*30 2 One
97-5 |CDL-AC003 Oil seal D35*D55*8 2 One
97-6 |CDL-BAOO6 Deep groove ball bearings 6006RS D30*P55*13 2 One
97-7 |GTL-AW066 Rear axle bearing housing D34*1.5%131 1 One
Left-right symmetry (Note: Common
98 |cpL-crois Rear wheel holder 2 Pieces | ,ith Big Bull)
98-1 |DD-GX-007 Flat cap nut M10*27 8 One
99 |CDL-CBO15 Rear axle L=940mm 1 root
99-1 |GTL-AW068 Rear axle left sleeve ®32*2*190 1 root
99-2 |cDL-CHO08 Rear axle rubber bushing D25*D28*D34*L6*L8 1 One
99-3 |JL-KK-007 Cotter pin D3*40 2 One
99-4 |JL-KC-008 Slotted nut M20*1.5 2 One
99-5 Flat pad D20*D46*3 2 One
99-6 Hexagon nut mM27 2 One
100 |DQL-GEOO4 Rear taillights 1 Pieces |Universal with Big Bull 105-1= i i
100-1 |JL-PD-C0O04 Flat pad D6*D18*1.5 3 One 105-2= O O
100.2 [SU-FBO00L Rubber mat ©6°020°3 3 One 105-3=—0Q O
100-3 |JL-FS-002 Locknut M6 3 One
101 |CJI-XEO24 After shelf 1 Pieces
101-1 |JL-FL-DO04 Flange bolt M8*20 10 One
102 |CJJ-TA020 Battery box 1 Pieces
102-1 |JL-FL-DOO3 Flange bolt M8*16 2 One
103 |CJJ-NBO16 Small sprocket shield 1 Pieces
103-1 |JL-FL-DO01 Flange bolt M8*12 2 One
104 |CJJ-AA024 Frame 1 Pieces
105 |CJJ-FCO59 Pedal (left) 1 Pieces
105-1 [IL-FL-FO59 Flange bolt M12*25*1.5 4 One
105-2 |JL-TD-005 Spring washer M12 4 One
105-3 |JL-PD-FO01 Flat pad D12*D24*1.5 4 One
105-4 |JL-FM-002 Flange face self-locking nut M8 4 One
105-5 |JL-FL-EO01 Flange bolt M10*20 2 One
105-6 |JL-FM-003 Flange face self-locking nut M10*1.25 2 One
106 |ClJ-FCO60 Pedal (right) 1 Pieces
107 |Cl-FCO61 Pedals (left) 1 Pieces
107-1 |JL-FL-DO05 Flange bolt M8*25 2 One
108 |ClJ-FC062 Pedal (right) 1 Pieces
109 |CJJ-LDO25 Front guard 1 Pieces
110 |Cl-FAO35 Foot brake lever 1 Pieces
110-1 |LSL-FDOO5 Foot brake return spring D14*D2*74 1 root
110-2 |CJJ-FHO04 Foot brake fixed shaft D17*D22*66 1 One Universal with Big Bull
110-3 |JL-KK-005 Cotter pin 02.5*40 1 One
105-2=— O OO

105-3=-0 O




